INSTRUCTION BULLETIN

No. 9008459
Machine: T16
Published: 04-2011
Rev. 00

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9008043
SYNOPSIS:

This kit contains the parts needed to install a spray nozzle kit on T16 sweepers.

Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 5 hours)

X
&3

Always remember to recycle.

PROTECT THE ENVIRONMENT

Please dispose of packaging materials, old machine components,
and hazardous fluids in an environmentally safe way according to
local waste disposal regulations.

PREPARATION:

1. Completely empty both the solution tank and
the recovery tank.

2. Park the machine on a clean level surface.

3. Remove the brushes from the scrub head and
completely lower the scrub head. Machines
with cylindrical scrub heads only: Remove the
debris tray.

4. Turn off the machine and and remove the key.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

5. Disconnect the battery cables from the
batteries.

g WARNING: Always disconnect battery

cables from machine before working on
electrical components.

IB 9008459 (04-2011)

6. Disconnect the seat switch from the operator
seat and remove the operator seat assembly
from the machine.

7. Get assistance to remove the batteries from
the machine. Remove the rear batteries from
the machine.

FOR SAFETY: Due to battery weight, always
get assistance for removing batteries from
machine.

8. Disconnect the main wire harness and hoses
from the FaST / ec-H20 / ES assembly. Set
hose clamps aside.

9. Remove all FaST / ec-H20 / ES components
from the recovery tank. Set the FaST /
ec-H20 / ES assembly and hardware aside.

10. Disconnect the main wire harness and hoses
from the pump assembly. Set hose clamps
aside.




11.

12.

13.

Remove the pump assembly from the back
end of the machine. Set the pump assembly
and hardware aside.

Disconnect the main wire harness and hoses
from the recovery tank. Set hose clamps
aside.

Remove the recovery tank from the machine.
Set the recovery tank and hardware aside.

INSTALLATION:

NOTE: Do Not cut the band holding the spray
hose into the spray hose reel until after the spray
hose assembly is installed onto the machine.

NOTE: Refer to RESETTING REEL ASSEMBLY
SPRING TENSION at the end of this IB for
instructions how to reset the reel assembly
tension for the spray hose if the hose should
come unwound from the reel assembly.

1.

Use four M5 hex screws (24), four flat
washers (25), and four M5 hex nuts (26) to
install the solution pump (23) onto the pump
bracket (22). Refer to Fig. 3.

. Use a hose clamp (29) to install the 35” PVC

hose (34) and the 23” PVC hose (35) onto the
solution pump (23). Refer to Fig. 3.

. Use a M8 SEMS hex screw to install the

pump bracket (22) / solution pump (23) onto
the frame of the machine. Refer to Fig. 3.

. Remove the plastic plug fitting from the front

of the solution fitting assembly. Discard the
plug fitting. Refer to the inset in Fig. 1.

Install the plastic straight fitting (32) into the
solution fitting assembly. Refer to Fig. 3.

Route the 23” PVC hose (35) through the hole
in the frame of the machine and to the
solution fitting assembly. Use a hose clamp
(29) to connect the PVC hose to the plastic
straight fitting (32). Refer to Fig. 2 and Fig. 3.

through hole in back end of machine frame

Route 35“ PVC hose and 23” PVC hose

(.

30--
EE

o [e e |

i

—

J Back End Of Machine

Remove plastic

lug fitti
plug Tting Solution

fitting
assembly

5.

FIG. 1

Connect the main wire harness to the solution
pump (23). Refer to the inset in Fig. 6.

10.

11.

12.

13.

14.

15.

FIG. 2

Route the 35” PVC hose (34) through the hole
in the frame of the machine. Refer to Fig. 2.

Install the straight brass fitting (28) onto the
swivel fitting (12). Refer to Fig. 3.

Install the swivel fitting (12) onto the spray
hose assembly. Refer to Fig. 3.

Use three SEMS M8 hex screws (27) to install
the spray hose assembly onto the solution
tank. Refer to Fig. 3.

Use two SEMS M8 hex screws (27) to install
the nozzle hook onto the solution tank. Refer
to Fig. 3.

Cut band from around the spray hose
assembly. Do Not allow the spray hose to
unravel loose from the spray hose assembly.

Use a hose clamp (29) to connect the 35”
PVC hose (34) to the straight brass fitting (28)
installed on the swivel fitting (12). Refer to
Fig. 3.

Use a cable clamp (30) and a SEMS M8 hex

screw (27) to secure the 35" PVC hose (34) to
the spray hose assembly. Refer to Fig. 3.

IB 9008459 (04-2011)



Solution fitting
assembly

Solution tank

22

34 (35”)

Spray nozzle
assembly

16. Carefully lift the right panel from the front
shroud. Do not break any wire connections
when lifting the right panel from the shroud.
Set the hardware aside. Refer to Fig. 4.

Set
hardware
aside

Right panel

Remove and
discard hole plug.

Replace with \3\
rocker switch (33)
o

IB 9008459 (04-2011)

FIG. 3
17.

18.

19.

20.

21.

22.

Remove the hole plug from the location on the
right panel where the rocker switch (33) will
be installed. Refer to Fig. 4.

Insert the rocker switch (33) into the hole
where the hole plug was previously located.
Refer to Fig. 4.

Connect the main wire harness to the rocker
switch (33). Refer to Fig. 5.

Reinstall the right panel onto the front shroud.
Refer to Fig. 4.

Reinstall all parts and components removed
to install the spray nozzle kit onto the
machine. Be sure all hoses and main wire
harness connectors are reconnected to the
correct locations.

Start and test the machine. Fill the solution
tank. Turn on and operate the spray nozzle to
ensure that it is functioning. Refer to the
Operators Manual for detailed instructions
how to use the spray nozzle.



3NON tT3av
LHOd "90sd S11HND :0L

- WEVIV :NVL/Ob 3MIM

HOLO3NNDD NId SE 310N  61-80 9r-99 m_.uo
“ON3 SIHL NO Q13IHS 04 ¥EZ1 SILYND :T=av] 1EEvV Eav
+@ 1T3av NOILO3NNCO ON_:3LON
H3TI0HLNCO TANVGHONOL 27138v1
SILYNO NO +8 :01 [ TENVJHONOL :0L

%E
SG0HLYD RET-72
MS dOiS-3 :T3EV
zo:._womé HOLINS dOLS-3 $0L

._wnmE i3av €Q_:73av 20 738V o1g :13avi
HOLON T3<408d 0L €0 0L 20 :0L 01 :0L

a
Q3NNILNOD

A
C — [ 0)0)

) — | |
._.Im:n_<w1 w_._.._.omx._..n_wm<:_

3gv 31104HL (0L MS 1H9IT :73av1

MS A3d/amMd MS d33MS34Hd 138V

1HO1T0V3H 0L 1o tan. g HOLINS 1HO 17 0L aEava HOLIAS J33MS3yd 0L
S0E# A INHI/S AZH/0Md 0L
0S¢ ADh_TIAP
+(€) 138v7
HOLUAS A :0L

& @

~8# °HQ 3AIS. :MA/El
w9 “H8 301S. iN49/SS

t (2) THav]
*AS HSNG8 30IS :0L - - £ N340
ENNOD dIIMSTd TIVT  pINNGD LEIASINA 113GV 0

SSINUVH JTINSRA 101 CCANUVH J33MSIHd 0L A18/3€1

NS ONVA OVA 37138V
HOLIMS ONVM OVA 0L

FIG. 5

IB 9008459 (04-2011)



o)
Mo
z
3
g
INVA OZH NIVA :738V1 m
3NTVA OzH NIVW 0L —MUv =}
dANd OzH 301S :73av1 80 :73av1
dNNd SNTY3LIA OzH 301S :0L B8 0L
10 3av
10 0L
y 1
G —
[Eo——H =
(
2 avA zTEav S
2# NV4 WINOVA 0L JNNd S3/1SV4 373V NG 0ZH-03 :73av1
dNNd S3/1Sv4 :1d0 0L dNd 02H-03 *1dD :0L
A3NNTLNOD
e e e e e e T3

T QYA :73avi

T+ NV WINDVA 0L _ 2/1 934 113EVT
: 1v0714 N4
*19v 3905 :73av _. 2/1 934 :0L 2] >a/nel "¥8 8NdOS 1437 :73av
|
|
|

HOLVNLIY 33933N0S =0L T 3A/ 0L HSNYE 8NYJS L4371 10L
“SOd| "ON 3dIMm

ONVM OVA :7138V71

— oNNG ONVA OVA tOL
I \
OzH-93 738V I \
SNN0D WALSAS G2H-33 0l || | ! INON :713Ev]
@ *SIONVHO HOSNIS_41
31@VIIVAY *D0AG+ G3LVN93d :0L

3ATIVA O2H-03/1Sv4 341S :01

39041S OHO 1138Vl .
SS3NGVH 1HIIT 3808L1S/HSVTI4 OHO :0L

"ASSY LHO[TI/WdVIV =738V
ATENISSY LHOTTI/WNEVY (0L

Y :713av7 EC_ 17138V
¥ "3TI0YINOD :0 Er Y377I041INOD 0L

o VAH@_ TN 93 173GV
3AIVA OHO3/LSY4 301S 738V | —— _ 1v074 7n4d O03Y :0L
I
_
_
_
A
_
_

HOSN3S °"710S_: 738Vl
1v¥074 NOILNT0S :0L

FIG. 6

IB 9008459 (04-2011)




PN

21-s
Mlaser e u =

STE/ET
e
SN TTZZON AV nn.._ ° -
3
< TERATL EATVE = viorer S razor | €1
= viao
STa/ET STa/ET STa/ET REIVZ7 MBS SR RS
STa/ET

(°S Y4INJYIJ 33s)

HENNOQ NNOO
»a/el R Sa/ET

SSAVH JdIIMS3EL © 140

(037) 1HOITIAY3H LHOIH d3IMSIHd ”MH._® P> —wRser

NIV OLHOLINS LHOIT :0L
OYNNOD NNOD HOLINS J33MS3dd
(@3 LHOITQVEH L4317 d33IMSIud wﬁ.@ w [ ‘

1 NOILJ3S 33S

AN SISSVHO | Frareae 0O (2 Ng8750T IO

°S NOILO3s 33s

(*ND d33Ms = “OND) — AM QW
A”9/8E
8€

8
INd1NO <33MS 80L 21-a

AVI3Y NVd JVA d33MS °LdO

YBOLLES =
g OYNNOD NQENNOD ANd/TZ 2 -
EICTL i E\=7272 g SNa/1Z ¥
M C BYNNOD SIENNOD e
] NHO,/50 NG9/59 © |
e Wm b T - T X90/89 7T P Nga/201 21
HO[LVNLOV 1417 HSNES d33mS38d . S s s s ovn
)18 VHNNOD H3INZO/NO d3FMS
/59 KB THR/69 NG/ 440 JTINS
QN9 011VIS H3ddOH I-a

_ :zu.w%%wm R Sﬁzoomw % 1HA/69 (*S NOILD3S 33S)
: @ go (*NO GITGVNI d3FMS = +@)
Nvl/oo Nvi/ac = = lHwes N9/59 LNGNI 378YN3 d33MS 10L

ol Al 228%._228
ERCS RREVSE

(°S 11INOY(D 33S) SSINVH J33IMS3S *LdO

arl Zzgmum._zzg
ERCG N Aa/zel

21 NOILJ3S = 1103 2

g
-

VS
V <N~ZZOPW~ZZOO Qo
MNd/18 @ ﬁ $ °© 3A/YS g TBA/Y8 11
aEn

8raa

NV4 OVA 1SN JIMSI *1d0 ﬁnem.w
sdnv g [HE/ET S
/et m W W

9-a

M8/El %

6-0
HOLON HSNYE d33MS3dd NIVA

Sdnv o1-g | HE/ET

G —
SdWV E Y8/el 3 w and/LS

o~
NI/ 18 & 3
250
WIS g8y
-

NOILO3S = 1100

e

HOLON HSNYE d33MS3dd LHOI1Y

Sdny £ T E/ET

ERCC

GROUND
SEE SECTION 8

dNNd S3/. <L.._.h6m
Sdnv B2 | E/ET

M/ET %

s-a

/s
avi 880 ol
© NOILO3S = 7100 va1
VE0/E9 | =< D= NV1/08 P NGz | 8
azn 80
VHO/ES

SWITCHED B+
SEE SECTION 8
2 =

IB 9008459 (04-2011)



FIG. 7

RESETTING REEL ASSEMBLY SPRING 4. Rewind the spray hose completely onto the
TENSION: reel and rotate the spray hose assembly

mounting plate four complete turns clockwise
NOTE: Refer to Step 1 through Step 3 to reset the toor:set ?hgisrir?; t:r?sio%fal:efer to Fig. 8.
reel assembly spring tension on spray hose
assemblies already installed on the machine.
Refer to Step 4 to reset the reel assembly spring
tension on spray hose assemblies not yet installed
onto the machine..

1. Wrap the spray hose (15) evenly back onto
the reel assembly (8). Refer to Fig. 7.

2. Pull the spray hose (15) out from the reel
assembly (8) until the reel assembly has
turned at least three revolutions, adding
tension to the spring inside the reel assembly.

3. Wrap the portion of spray hose (15) pulled
from the reel assembly (8) back onto the reel.

IB 9008459 (04-2011) 7



Bill Of Materials For Spray Hose Kit, Cl [T16] - 9008043

Tennant
Ref. Part No. Description Qty.
v 9008043 Spray Hose Kit, CI [T16] 1
A 1 1055281 Plate Widt, Mtg 1
A 2 1057816 Bushing, Sleeve, 1.00B 1.13D 1.750L, FGL 1
A 3 1056288 Pawl, Ratchet 1
A 4 1067151 Pin, Dowel, 0.125D X 0.37L, SS 1
A 5 1056291 Seal, Org, .125 X 01.13ID [Nitrile] 1
A 6 1056719 Bolt, Shid, .41D X 0.35, M8 X 1.2 1
A 7 08709 Nut, Hex, Lock, M8 X 1.25, NL 1
A 8 1061340 Reel Assy, Hose 1
A 9 1057814 Washer, Thrust, Plstc 1.02B 1.38D 1
A 10 32598 Washer, Flat, 1.02B 1.75D .12, Sl 1
A 11 09005 Ring, Retaining, Ext, 1.00D, Basic 1
A 12 1055248 Fitting, Swivel, .375 NPT 1
A 13 24584 Fitting, Brs, E90, PF06/PM06, Spcl 1
A 14 1060128 Fitting, Brs, E90, BM06/PM06, Short 1
A 15 1061087 Hose, Rbr, 0.38ID, Bulk, Blk [Push-Lok] (16 FT) 1
A 16 33584 Clamp, Cable, Stl, 0.63D X 0.50W, 1Hole 1
A 17 769785 Nozzle, Spray, Gun 1
A 18 1027976 Fitting, Brs, Str, PFO6/PM12 1
A 19 1060428 Fitting, Stl, Str, BM06/PMO06, Swivel 1
A 20 06943 Screw, Hex, M6 X 1.00 X 20, 8.8 1
A 21 08708 Nut, Hex, Lock, M6 X 1.00, NL 1
A 22 1056538 Bracket, Pump, Wand, Spray 1
A 23 1054178 Pump, Soltn, Ele, 36VDC, 45PSI 1
A 24 12316 Screw, Hex, M5 X 0.80 X 25, SS 4
A 25 01683 Washer, Flat, 10, SS 4
A 26 09739 Nut, Hex, Lock, M5 X 0.80, NL, SS 4
A 27 1020341 Screw, Hex, M8 X 1.25 X 20, SS, SEMS 6
A 28 14884 Fitting, Brs, Str, BM08/PMO06 [Taped] 1
A 29 54333 Clamp, Hose, Worm Drive, 0.31-0.88D, .31W 5
A 30 69234 Clamp, Cable, Stl, 1.00D X 0.75W, 1Hole 1
A 31 1059436 Hook, Nozzle, HD Pye 1
A 32 64743 Fitting, Plstc, Str, BM08/PM06 1
A 33 398500 Switch, Rocker, Dpdt, On / None / On 1
A 34 376716 Hose, PVC, Brd, 0.501D 0.730D, Bulk, CIr (2.9 FT) 1
A 35 376716 Hose, PVC, Brd, 0.501D 0.730D, Bulk, CIr (1.9 FT) 1
A 36 1066909 Washer, Retainer, Spring 1
A 37 1066919 Washer, Thrust, 50.0B 110.0D 0.79W 1

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 9008459 (04-2011)



